IMPACT
FACTOR

4.1

Indexed in: CITESCORE
PubMed 6.4

Article

Assessment of Bacterial
Community Structure, Associated
Functional Role, and Water Health
in Full-Scale Municipal Wastewater
Treatment Plants

Inderjeet Tyagi, Kaomud Tyagi, Faheem Ahamad, Rakesh Bhutiani and Vikas Kumar

https://doi.org/10.3390/toxics 13010003


https://www.mdpi.com/journal/toxics
https://www.scopus.com/sourceid/21100830708
https://www.ncbi.nlm.nih.gov/pubmed/?term=2305-6304
https://www.mdpi.com/journal/toxics/stats
https://www.mdpi.com
https://doi.org/10.3390/toxics13010003

Article

Assessment of Bacterial Community Structure, Associated
Functional Role, and Water Health in Full-Scale Municipal
Wastewater Treatment Plants
[...]
and Southeast Asia, particularly densely populated areas like India, Pakistan, Malaysia,
Indonesia, and China, discharge significant volumes of untreated wastewater into the
environment, making these regions hotspots for untreated wastewater [2].

India, a developing country, is currently undergoing industrialization and urban-
ization at an exponential rate. Although these processes present numerous economic

Toxics 2025, 13,3

https://doi.org/10.3390/toxics13010003


https://doi.org/10.3390/toxics13010003
https://doi.org/10.3390/toxics13010003
https://creativecommons.org/licenses/by/4.0/
https://creativecommons.org/licenses/by/4.0/
https://www.mdpi.com/journal/toxics
https://www.mdpi.com
https://orcid.org/0000-0002-2157-0075
https://orcid.org/0000-0003-2324-4772
https://orcid.org/0000-0003-1965-8913
https://doi.org/10.3390/toxics13010003
https://www.mdpi.com/article/10.3390/toxics13010003?type=check_update&version=2

Toxics 2025, 13,3

2 of 25

development potentials, they also impose significant anthropogenic stress on the natural re-
sources, particularly water [3,4]. As a result, several harmful toxic and emerging pollutants
have entered the aquatic ecosystem, thereby causing water pollution [4]. The 35 states of
India collectively produced a total of 72,368 million liters per day (MLD) of sewage wastew-
ater. Only 20,236 MLD (approximately 28%) of this wastewater underwent treatment,
leaving the remaining 72% untreated and containing pollutants such as heavy metals, dyes,
pesticides, persistent organic pollutants (POPs), polycyclic aromatic hydrocarbons (PAHs),
endocrine-disrupting chemicals (EDCs), pathogens, antibiotic resistance genes (ARGs),
and antibiotic-resistant microorganisms (AMRs) to discharge into nearby water bodies [5].
Untreated wastewater, a ubiquitous microecosystem, serves as a source-sink combination
for numerous microorganisms and can provide valuable insights into ambient bacteria,
the human gut, and complex issues such as antibiotic resistance [6—8]. Furthermore, it
significantly negatively impacts both ecological and environmental health [4]. This leads
to changes in the structure and function of microbial communities, eutrophication, and
dysfunction of the ecosystem, particularly in relation to priority and emerging contam-
inants [9,10]. These contaminants undergo bioaccumulation and are then transferred to
humans and aquatic animals through various food chains, leading to detrimental effects on
their health [11].

Multiple global studies have been conducted to better understand the structure of
microbial diversity in WWTPs [12-19]. Dueholm et al. undertook the most comprehensive
effort to document the bacterial community structure in 740 WWTPs, and their findings
confirmed the existence of a complex network of different bacteria that plays a key role in
the biological treatment of wastewater and the maintenance of biogeochemical cycles [12].
Furthermore, they recorded the existence of 1530 species from 966 genera, further classifying
them according to their functional roles like nitrification, polyphosphate-accumulating
organisms (PAQOs), glycogen-accumulating organisms (GAQOs), and more [12].

Cao et al. elucidated the microbial diversity in eight Chinese WWTPs, taking into
account the V4-V5 regions of target-based 165 rRNA amplicon-based genes as well as their
functional roles in biological wastewater treatment and biogeochemical cycles [13]. The
obtained results confirmed the presence of 51 bacterial phyla, subsequently taxonomically
classified into 24 predominant genera. Based on the functional potential, these 24 genera
were categorically classified as denitrifiers, anaerobic fermentation bacteria (AFB), organic
degrading bacteria (ODB), PAOs, and nitrite-oxidizing bacteria (NOB). In addition, Chen
et al. examined the composition of bacterial communities in eleven (11) full-scale WWTPs
that used the same treatment method but treated diverse types of wastewater [13]. They
focused on the V3-V4 region of the 16S rRNA gene [14]. The acquired results confirmed
the existence of bacterial diversity accounting for functional annotations such as ammonia-
oxidizing bacteria (AOB), heterotrophic bacteria, PAOs, and others [14]. In their research,
Gao et al. looked at the variety of bacteria that live in industrial WWTPs. They specifically
looked at biodegradation genes (BDGs) and organic degradation genes (ODGs). They
utilized whole metagenomics sequencing (WMS) for their analysis [15].

In the Indian context, there have been limited efforts to investigate the microbial diver-
sity in WWTPs using advanced omics-based techniques like whole-genome sequencing
(WGS) or targeted sequencing of the 165 rRNA gene [8,20]. Gupta et al. investigated the
impact of heavy metals on the development of antibiotic resistance genes (ARGs) and
mobile genetic elements (MGEs) in two STPs located in New Delhi, the capital of India [20].
The results revealed the inefficiency of the current sewage treatment system in terms of
the complete elimination of detrimental pollutants such as heavy metals and emerging
pollutants like ARGs [20]. The primary constraint associated with this study was the lack
of data pertaining to the structure and functional importance of the microbial population



Toxics 2025, 13,3

30f25

involved in the wastewater treatment. Furthermore, the influence of wastewater treatment
techniques on the proliferation or eradication of microorganisms also was not studied.
In contrast, Singh et al. conducted a study on the microbiome found in Indian sewage.
They confirmed the existence of distinct microbial communities, including harmful mi-
croorganisms, in the raw sewage water collected from around 47 diverse locations that
represented various biogeographical conditions and demographics [8]. The results obtained
confirmed the presence of 52 phyla, with Proteobacteria being the most prevalent. These
phyla were further taxonomically divided into 160 differentially abundant bacterial gen-
era. Furthermore, pathogenic genera such as Pseudomonas, Aeromonas, Escherichia/ Shigella,
Acinetobacter, Aeromicrobium, and others were also observed in the sewage samples from
India [8]. Until now, this is one of India’s largest and most significant efforts that reveals the
structure of the microbial community in untreated sewage water (raw sewage). However, a
limitation of this study was the lack of exploration into the impact of wastewater treatment
technologies (primary, secondary, and tertiary) on the structure of the microbial community.
Moreover, in the present study, variables such as diverse geographical locations (with
varying temperatures) and demography (including cultural and dietary habits) have a
substantial impact on the growth and spread of the microbial community derived from
untreated sewage water.

Keeping in view the need of the hour, we collected wastewater from fourteen (14)
fully operational wastewater treatment plants (WWTPs) using primary, secondary, and
tertiary treatment methods. The main objective was to investigate the composition of
the bacterial communities and their predicted functions (such as biological remediation,
biosynthesis, and metabolic pathways) in the WWTPs. More specifically, the current study
will provide answers as follows: (1) It will investigate the structure of bacterial communities
in wastewater treatment plants (WWTPs) and their predicted functional roles. (2) It will
investigate the water quality of the WWTPs in terms of physicochemical parameters and
their correlation with the abundant bacterial taxa. Lastly, it will provide recommendations
to enhance existing wastewater treatment technologies in order to align with the sustainable
development goals (SDGs), especially goals 3 and 6. Goal 3 (Good Health and Well-Being)
places significant emphasis on objective 3.9, which focuses on the health consequences
caused by pollutants and contaminants as well as on reducing the deaths and illnesses
resulting from these toxic contaminants in the air, water, and soil by 2030. On the other
hand, goal 6 (Clean Water and Sanitation) places significant emphasis on objective 6.3,
which aims to improve water quality and promote the recycling and safe reuse of water.
This can be achieved by reducing pollution and enhancing the performance and capacity
of WWTPs/STPs, thereby reducing the volume of untreated wastewater and promoting
recycling and safe use globally.

2. Materials and Methods
2.1. WWTPs’ Structure

In India, the primary treatment process of WWTPs consists of screening /microstraining,
grit removal, and primary clarification [21]. It removes algae, plankton, and large solid
waste from the raw water (influent) ([21], https://www.niti.gov.in/sites/default/files /20
22-09/Waste-Water-A4_20092022.pdf Accessed on 15 April 2024). After the primary treat-
ment, the wastewater undergoes a secondary treatment process, its main components being
aeration, coagulation, flocculation, sedimentation, and filtration [21]. Aeration involves
the transfer of oxygen to the aerobic biomass, which is responsible for converting organic
matter into biomass. Thus, introducing air or other gases into the water eliminates volatile
substances such as dissolved gases, volatile organic compounds, and various aromatic
compounds that cause taste and odor issues [21]. Coagulation and flocculation refer to


https://www.niti.gov.in/sites/default/files/2022-09/Waste-Water-A4_20092022.pdf
https://www.niti.gov.in/sites/default/files/2022-09/Waste-Water-A4_20092022.pdf

Toxics 2025, 13,3

4 of 25

the use of a chemical or physical method to mix a coagulating chemical with a stream,
which is then gently stirred. Lastly, the previous processes of coagulation, flocculation,
and sedimentation commonly support filtration, the most reliable process in wastewater
treatment, to ensure effective wastewater treatment.

The tertiary treatment process involves the application of disinfectants, with chlorine
being the most widely used disinfectant [21]. Although chlorine is considered the most
significant breakthrough in the water-treatment process, researchers worldwide have
recently focused on the disinfection by-products (DBPs) generated by chlorine to explore
alternative disinfectants [21]. The schematic outline of the WWTPs arrangement can be
better understood from Figure 1.

/

Influent

Wastewater

\_

Debris
screen

PRIMARY SECONDARY TERTIARY \
Primary Secondary

Grit clarification

|

3

Landfill ~ dem—
(&) 5 Dewatering

removal — Aeration tank clarification » .
| < . Disinfection
- [~ Filters
Effluent
=1, %=

Slud n\f - Discharge to
e ’ Sludge Chlarine sur‘facegwater

Air 1 UV-light

—

Activated sludge

4

Figure 1. Schematic presentation of full-scale WWTPs representing treatment stages, namely, primary,
secondary, and tertiary.

2.2. Sample Collection

Forty-two (n = 42) wastewater composite samples (5 L each) were obtained from the
primary, secondary, and tertiary treatment units of fourteen (14) full-scale WWTPs situated
in India and located under similar geographical conditions (precise locations masked
due to confidentiality clause). The samples were collected in July 2019 after obtaining
official permission from the competent state authorities. Collectively, these can process
approximately 179 MLD of household wastewater sourced from nearby residential colonies
while running at full capacity, but while sampling, they had loads of only 112.2 MLD
(Table S1). The wastewater samples were separated into two portions. One portion,
consisting of 4 L each of primary, secondary, and tertiary treatment samples, was used
for environmental DNA (e-DNA) analysis. The remaining 1 L was utilized to assess
the physicochemical parameters in order to evaluate the water quality and health of the
WWTPs. The wastewater samples collected for e-DNA study were transported to our
laboratory at ZSI, Kolkata in airtight HDPE jars, maintaining a cold chain temperature of
approximately 4 °C through portable coolers. The transportation was completed within two
days of collection. In order to elucidate the impact of wastewater treatment technologies on
the bacterial diversity structure and to enhance the accuracy of the results, the methodology
was designed in such a way as to rule out the influence of elements such as geographical
location and demography. Additionally, these WWTPs treat nearly comparable types of
wastewater, specifically, domestic sewage, and do not include any industrial or hospital
liquid waste, to the best of our understanding. The lack of replication in the present
study due to limited infrastructural resources is the major limitation of the present work.



Toxics 2025, 13,3

50f 25

Additional limitations are the one-time sampling of these WWTPs and the failure to account
for seasonal variations, which could significantly impact the bacterial diversity composition
and dynamics due to dilution.

2.3. Water Quality Parameters (Physicochemical Characteristics)

In order to assess the water quality in wastewater treatment plants (WWTPs), the
Central Pollution Control Board (CPCB) in India recommends the monitoring of parameters
such as pH, total suspended solids (TSS), BOD measured at 5 days, COD, nitrate (NO3 ™),
sulfate (SO42~), BOD/COD ratio, etc. Out of these parameters, pH was measured on-
site using a portable water monitoring kit (HI9829, Hanna Instruments, Romania). The
remaining parameters, including TSS, BOD, COD, nitrate (NO3 ™), and sulfates (SO427),
were analyzed in the laboratory using the standard protocol recommended by the American
Public Health Association [22] and the CPCB, New Delhi [23].

2.4. Wastewater Filtration, DNA Extraction, and Target-Based 165 rRNA Amplicon Sequencing

A mixed cellulose esters (MCE) hydrophilic membrane filter (MF-Millipore, Merck,
India) with a pore size of 0.22 um was used to filter the 42 samples of wastewater. The
filtration process continued until the membrane filter paper became clogged. Approxi-
mately 2 L of wastewater was filtered on one membrane filter paper, while the remaining
2 L was filtered on another membrane filter paper as a replicate for the separate isolation
of DNA. The 0.22 um filter papers (n = 84) were initially cut into small fragments using
sterile scissors and subsequently utilized for DNA extraction. The DNeasy PowerWater
Kit (Qiagen, Hilden, Germany, Cat No. 14900-100-NF) was employed for this purpose,
following the standard methodology provided in their catalogs. The DNA obtained from
duplicate samples was thereafter combined with the main samples and stored at a tempera-
ture of —20 °C until the sequencing process. The qualitative and quantitative assessment
of the extracted DNA was carried out using agarose gel electrophoresis (Cell BioScience
Alphamager MINI, Fisher, UK) and the Qubit 2.0 Fluorometer (Q32866, Thermo Fisher,
Kolkata, India).

We used the primer sets 515F-Y (5-GTGYCAGCMGCCGCGGTAA-3') and 926R (5'-
CCGYCAATTYMTTTRAGTTT-3') for the amplification of the hypervariable V4-V5 region
of 165 rRNA following the PCR conditions previously mentioned [13,24]. We purified the
amplified PCR products using the Agencourt AMPure XP purification system (Beckman
Coulter, Brea, CA, USA). The qualified constructed Nextera library was then sequenced
using the Illumina MiSeq platform, considering paired-end 2 x 300 bp chemistry. The
generated raw reads were submitted to the National Center for Biotechnology Informa-
tion (NCBI) database under the Bio Project ID: PRJINA1011483 with accession number
SAMN37220753-SAMN37220795.

2.5. Data Processing and Bioinformatics

We analyzed the raw data from the sequencing platform using the QIIME2-2019.10
version of the Quantitative Insights into Microbial Ecology software [25]. The generated
raw sequences underwent demultiplexing, quality filtering, trimming, denoising, chimera
removal, and merging using the DADA2 pipeline [26]. A total of 17,021 amplicon sequence
variables (ASVs) were generated after processing a total of 5,516,140 clean reads, with an